Distributed By

Rosenberger

Rosenberger Site Solutions, LLC
Call 1.866.598.5250 or visit www.RLSS.us

V\SEE NOTE 1

ISOMETRIC VIEW

NOTES:

1. 2 3/8” 0.D. MOUNTING PIPES MUST BE PURCHASED SEPARATELY.

2. THE TRI-COLLAR BRACKET IS SHOWN TYPICAL AND MUST BE PURCHASED SEPARATELY.
—USE TRI-COLLAR BRACKET C10112300 (10"—-40" POLE)
—USE TRI-COLLAR BRACKET C10112301 (12"-60" POLE)

3. IF HANDRAILS ARE REQUIRED, THE FOLLOWING KITS MUST BE ORDERED SEPARATELY:
—USE HANDRAIL KIT C10116812 FOR A 10" PLATFORM.

C10851001 10'—12" PLATFORM W/MOUNTING PIPE HARDWARE
ITEM | QTY. [ PART NO. DESCRIPTION WEIGHT
1. 3 CW00885 | WELDMENT, CORNER PLATFORM y3
2. 3 CW00886 | WELDMENT, PLATFORM ARM 309
3 3 CS02247 | CHANNEL, PLATFORM SPLICE 127
4. 3 CS02248 | SADDLE CLAMP, PLATFORM 5
5. | 12 | C40026024 | BOLT ASSEMBLY, 5/8 ¢ X 2 1/4 A325 6
6. 6 | C40026023 | BOLT ASSEMBLY, 5/8 8 X 2 A325 3
7. | 24 | C40026022 | BOLT ASSEMBLY, 5/8 8 X 1 3/4 A325 11
8. | 24 | C40034023 | U—BOLT ASSEMBLY, 5/8 ¢ X 3 1/16 C-C 40
9. 6 CS02317 | PLATE, U-BOLT SPACER 14
NOTE: | TOTAL WEIGHT 928

HARDWARE KIT CKO0378 CONSISTS
OF ITEMS 4 THRU 9 LISTED ABOVE

TO ADJUST THE PLATFORM FACE WIDTH, SLIDE THE CORNER WELDMENTS IN

PLATFORM ADJUSTMENT DETAIL

OR OUT TO THE CORRESPONDING HOLES ON THE PLATFORM CHANNEL SPLICE

@ @
USE FOR 12’ USE FOR 10’ USE FOR 12’
PLATFORM PLATFORM PLATFORM
e o Q Q e o & o @ O e
i <1 ©9 o o o o ® 9
g 54 o/ —1 —1 \o Q%E%
/ AN :
e Gl Q
i
g ﬁ eo o (=] oe %
5 o }
; oo eo \
/ oe fe) E @ (o) eo
I8 8|
7 A\
Q 2
74) (H

UNLESS OTHERWISE SPECIFIED

ALL DIMENSIONS INCLUDE

FINISHES AND ARE IN INCHES

TOLERANCES: FRACTIONS + 1/16”
ANGLES + 1/2 DEG.

DECIMALS + .010"

MATERIAL:

TOLERANCES DO NOT APPLY
TO_RAW_MATERIAL

Sabre Industries’“)

Towers and Poles

contained herein is the confidential trade

CONFIDENTIAL

This document and the information

10'-12" LOW PROFILE PLATFORM
W/ANTENNA MOUNTING PIPE HARDWARE
NO ANTENNA MOUNTING PIPES

) t ty of Sabre C icati
—USE HANDRAIL KIT C10116813 FOR A 12" PLATFORM. Zicr;eomﬁirgﬁe(rngagre”;’ ;:d m:(”:'cia l;‘;”s SIZE DRAWING NO. REV
duced, ied d, in whol i
3 | 971711 |DLW|DEL|REVISED ALL BOLT QUANTITIES AND NOTE 2 ;ZF;C(O flgeanyc %szlfposo; ;ﬁiou{nt:e opfioc;r " | DATE 10/22/09 B C10851001 3
2 | 12/9/710 |JKW] WJ [REVISED PART NUMBERS ON HANDRAIL KIT NOTE 3 |\ itten consent of Sabre. DRAWN BY N,
1] 2/5/10 IMLCIMC IREDRAWN IN AUTOCAD © 2011 Sabre Communications Corporation. SCALE PAGE
REV| DATE  |DRW|CHK DESCRIPTION Al rights reserved. CHECKED BY| WMN None 1 OF 1




